
ru,e_*i !t__g,,ry!,ny sec m en

\nalyst CDR
$encyorCompany KHA
)ate Performed 01412006
\nalysis Time Periqd Existinq

rlighway CR-33S;om/To 
CR-312 to New Casfle l-70 lntlurisdiction Garfeld County

Malysis Year 2006

ffi Cu., I highvay ffi* cu.. lt highway

Tenain ffitevel ffiRoling
Two-way hourly volume 402vehth
Directional split 60 / 40
Peak-hourfacbr, PHF O.ggNo-passingzone 100

% Truckq and Buses , P, S o/o

)'
% Recreational vehlcles, p* iyo

Acosss poinwmi 10

3rade adjustnentfactor, fu Gxhlbit 2O.D 1.00
)assenger-car egulvalonts br trucks, ET (Ahbit 2O-g) 1.7
,assenger-car equlvalonb lbr RVs, ER (Edibft 20-9) 1.0

Heavy-vehicle adjustnent hctor, f* f*=1/ (1+ prGfl)+pF(Ep.i) 
) 0.966
[...]
Other wastewater treatment facilities within a five mile radius of the proposed Rapids WWTF
are:

Town of New Castle - Approximat ely 2.5 miles northeast, upstream and across the

Colorado River.

Apple Tree Mobile Home Community- Approximately 1.5 miles northeast andupsteam
along the Colorado River.

There are no other existing wastewater teatment facilities in the proposed development service

area. A brief analysis of the facilities within a five mile radius (including Silt which is greater

than five miles) is included in section XIV, in accordance with 22.3(c) for the purpose of possible

consolidation of facilities.

Water Suoply

Wright Water Engineers has prepared a complete Water Supply Analysis in accordance withthe
proposed rezoning of the Rapids on the Colorado subdivision. The results of this analysis are

in tra"A in eppendix E.

PROPOSED EFFLI,IENT LIMITATIONS

Eflluent parameters have been requested from the permits section of the Water Quality Control

Division's staff. A copy of the letter of request, with attachments, to the Permits Unit of the

WQCD as well as a table showing the anticipated eflluent limits is included in Appendix F. The

response identiffing the preliminary effluent limitations will be forwarded to all appropriate

parties upon receipt.

FLOODPLAIN / NATT'RAL HAZARDS

The majority of the subdivision lies above the 100-year flood plain of both Garfield Creek and the

Colorado piver as defined in the Flood Plain Study prepared for Garfield and Mesa Counties on

Map No. C-I8 dated December 1982, included in Appendix I. Site grading of the existing Rapids

on the Colorado 33-lot subdivision has been certified to eliminate the floodplain from
development areas. There have been no known natural hazards identified on or near the proposed

site.

V. WETLANDS

There are no delineated wetlands on the site proposed for the wastewater treatnent facility.

w.



YI. CLIMATE

, Theproposed Rapids on the colorado residentialdevelopment lies approximately two milessouthwest of the Town of New castle on the ro"tu .iJ" Jrthe coloriio R;;;; an erevation of5500 feet' The area is characterized by modo*" orini"r 
"rrd 

spring snowfalls, cold wintertemperatures and moderate summerc.- 
Ygngrtcfimatotogic"ia"t" ro, Gb";Ld;#;;:(*"closest weather station to New castre) i, i"rileJi" A;;endix G.

The geotechnical report forlh; are19f the proposed wastewater teatnent facility was preparedby HP Geotech in March, 2003 and is inctriOea io app"nA*i. "

VIII. TREATIVIENTALTERNATTVES

The site chosen for the constnrction ofthe proposed wwrF is located in the southwest corner ofa tact of land situated in the sw % of section a ana tne sn y. orse"tion iT;s, R9lw, 6r p.M.,containing I acre, more or less. No other sites *"rc 
"uruut"d 

for the unffill""tion, due to thetopography ofthe site and vicinity to residents uv vv vv rr- ^

ffi:;ffiffi::ffiHt":r]tematives were evaluated. Fo[owing are conceptual desoiptions

VII. GEOTECHMCAL REPORT

Alternative l: Sequencing Bath Reactor (SBR)

Alternative 2: Activated Sludge package plant

Alternative 3: Aerated Lagoon System

General descriptions of the three wastewater treatnent alternatives for the Rapids on theColorado are presented below.

processes,systems' or items common to ea.h ofEil"ste*ateiteatn6Jiiternatives include pretiminarytreafinent, IJV disinfection, odor contor, sorids tr"t n nt *Jairpoot, and buldings.

Preliminary Treatment. The preliminary teatnent system is designed to handle peakhourly flows and includes a grinaer, now'measuremen! and influent channels for flowdiversion.

ultra viotet Dlsinfection.. A IJV disinfection system is included for each alternative.The uv system is sized to handle the peak hourly flow. Benefits of uv disinfection

I

I

I

-



4

include operator safety, compact design, environmentally positive (no chemicals)' and

minimal maintenance requirements'

odor control. odor control and ventilation are included in the preliminary teaftrent

,V.i*, secondary processes, and sludge storage areas for all alternatives'

Solids Treatment and Disposal. Biosolids p-roduced-in the wastewater treatment

Drocess will be uautea to a certified disposal'facility. I! is recommended that, due to the

I*"ri ,f* ,r-,i. A.ility, off-tit. teatnent and disposal is a more feasible option'

Hauling, treatment, *a aitpotut costs are included in the annual operation and

maintenance costs presented later'

standby Power. A diesel generator will be included for standby power for each

altemative.

Alternative l: sBR. The SBR systemrepresents a variation of the activated sludge process' The

SBR works by developi.g 
" 

*iri"O ..rtt*" of bacteria, which is effective in removing BOD'

COD, and nutients cJ*tionty found-rn-wlstewater. The SBR has the ability to act as an

;ddd"; basin, urrution Uasin, and clarifier within a single reactor'

An SBR can fieat flows ranging from a few thousand gallons to millions of gallons per day, and

does not allow influent wasiewater to enter the reactor-during the final aeration, settle and decant

ffi;;;iilr.byrr.u,i,rg u ilgr ddi y final eflluent. one of the kev benefits of the sBR svstem

is the reuse Potential.

This system will be based on a peaking factor of 2. However, if flows exceed the maximum daily

f;;;ih;;trtem *iU uJ"an"" ty"f"t iom six cycles to eightcycles per day, which can

;;ffi#;il";;rk h"*lv lio* with a peaking factor of 4'

Principalsofoperation.TheSBRutilizesasimplerepeatedtime-basedsequence'which
incorporates the following sequence:

o Fill - Influent entcrs for completc mix, then aeration for biological reactions'

o React - Influent flow terminate4 while mixing and aeration continues'

o Settle - Settle for sotidsJiquid separation'

Decant - Decantable volume removed by means of subsurface withdrawal'

Completion of these four operation: h ft9 sequence.dest"l* above constitutes a cycle' which is

thenrepeated.Duringtheperiodofacycle,tu"tiq"ialevelinsidethereactorbasinrisesfroma
setbottomwaterlevelinresponsetoavaryinglluentwastewaterflowrate.Aerationceasesat
a predetermin a p"ri-oJ oitn" .y.r. to allolw tf,e biomassjo flocculate and settle under quiescent

conditions. After a;;;";h;;.,iling period, the treatedeffluent supemltaqt-t: *y:d
(decanted), using a niO"i"g weir dJcanter. This operation reh'ns the liquid level in the reactor



D(

basin to the bottom water level. Surplus solids are wastes, as required, to maintain the biomass
mixed liquor suspended solids (MLSS) at the required level.

Although SBRs include flow equalization, a post flow equalization basin will be proposed to

Alternative 2: Activated Sludee Package Plant. Activated sludge package plants are typically
used for secondary teafrnent of residential domestic sewage. The package plant would consist of
two aeration basins, secondary clarification, sludge holding tank, aerobic digester and chlorine
contact charnber. LIV disinfection may be used in lieu of chlorine disinfection.

Pri,ncipals of Operation. The flow from preliminary treatrnent will enter the aeration
basins. There are two aeration basins for this system since the flows will be fluctuating
due to start-up and development. In early years or during winter months, only one basin
may be in use, which should provide better teatnent of the smaller flows. The flow next
enters the clarifier where solid-liquid separation occurs. The treated wastewater will then
flow to the disinfection system. The waste sludge will be transferred to the aerobic
digester where further aeration will occur. The biosolids will be pumped out of the
digester and hauled to a treaunent and disposal facility.

Alternative 3: Aerated Laeoon System. An aerated lagoon wastewater treatnent system was
reviewed for wastewater treatnent for the Rapids on the Colorado residential development.
However, it was determined that this alternative is not a viable solution for this project. The
aerated lagoon system facility will not be evaluated any further for the following reasons:

Requires larger land area.

Proximity to residential development.

The expected treatnent is tlpically maximum 85-90 BOD removal.

Vizually unacceptable.

ESTIMATED FACILITY COSTS

(SBR is recommended alternative)

A. Construction Costs

The preliminary opinion of probable constnrction costs for a 0.060 MGD sequencing batch
reactor process as previously outlined herein will be:

SBR Treatrnent Facility $61?.700

B. Operation and Maintenance Costs*

The yearly operation and maintenance costs for the wastewater treatnent facility is aszumed to be
in the range of:

Electicity
Materials

$42Slweek
$1,000/year

Testing $350/month
Sludge Hauling $8,000/year



Operator Labor S37,440lyear (at $4O/hour and 936 hours/year)
This provides an annual cost of $72,740 per year based on a flow of 0.060 MGD, which translates

to $3 1.25lmonth/tap. The certified operator hired by the homeowners association will be
responsible for contracting a certified sludge hauler to perform all hauling needs.

)L RECOMMBNDED TREATMENT ALTERNATTVE

The recommended wastewater treatnent facility for the proposed Rapids Development is a
Sequencing Batch Reactor System (SBR). The major components of an SBR af,e as shown
below:

PROCESS

Headworks; Pre-Treatment

o SecondaryTreafrnent

. Post-Equalization Basin

o Disinfection

o Aerobic Digester

DESCRIPTION

o Screening, Grinding, Flow Measurement

o SBR(Aeration & Clarification in single basin

o To level flow pattern from SBR prior to
disinfection

o Either CIa or UV prior to discharge to
receiving steam (Colorado River)

o Sludge Holding Tank (assume ZYo) for hauling
to disposal

The SBR process was selected as the recommended teatnent process based on the following:

o Small land area required

o Low cost - An SBR facility has the lowest capital cost and also can be operated with the

lowest operation and maintenance cost.

o Reliability - The system has the ability to continuously operate for extended periods,

under varying conditions and with minimal downtime due to major maintenance. The
SBR has the ability to produce consistent quality eflluent under varying load conditions.
It includes equipment redundancy to facilitate routine maintenance and capability to
operate during power failure and major maintenance.

o Flexibilrty- The SBR process can be adjusted to meet a wide variety of influent
compositions and effluent requirements. The system offers redundancy, and capabiltty to
handle peaking flows.

o RegulatoryCompliance-The SBRwill meet CDPIIE's design requirements, andwill
achieve a high qualrty effluent.

o Environmental Concems - The SBR alternative has a smaller footprint and the SBR can

be covered more economically. Covering the system mitigates the potential for odor.



xr.

. Expandability - The SBR has the ability to accommodate additional capacity expansions.

LAI\D OWNERSHIP OF SITE

The land where the proposed WWTF is to be constnrcted is currently owned by the Rapids
Development Corporation. Please find the legal description, title commitnent and proof of
ownership of this parcel of land included in Appendix C of this report.

}ilI. FINANCIAL CAPABILITIES

The Rapids Development Corporation will be financially responsible for the constuction and
initial start-up of the WWTF. (Reference Appendix M - Financial and Managerial Certification).
Upon completion of constuction and certification that the facility is operating propedy, Rapids
Development Corporation and The Rapids on the Colorado Homeowners Association will initiate
the formation of a special district to operate the existing Rapids water systems and the proposed
wastewater treatnent facility.

)ilU. MANAGEMENT AI\D OPERATION

Upon approval ofthe "Site Location Applicatiorl" the Rapids Development Corporation wilt
constnrct the wastewater treahrent facility. When constnrction is completed, Rapids
Development Corporation will contact with a certified operator to op€rate and maintain the
wastewater teatnent facilities. The operator will report directly to the President of Rapids
Development Corporation until the special distict is formed and in operation.

)trV. CONSOLIDATION OF WASTEWATER TREATMENT FACILITY

Several scenarios for consolidation for the wastewater teatrnent facility for the Rapids on the
Colorado development were investigated and are discussed as follows.

Connection to Town of Silt. The wastewater teatnent facility for the Town of Silt lies
greater than five miles downstream of the proposed Rapids Development. Therefore, in
accordance with Water Quality Contol Division policy, no further analysis of this
consolidation altemative is required.

Connection to Town of New Castle. The proposed Rapids on the Colorado development
lies approximately two and a half miles downsteam and south of the Colorado River
from New Castle. In discussions with the Town personnel, New Castle will not serve any
consumers that are outside of the planned service area, nor will New Castle make any
future enlargements to the existing senrice area. New Castle is not willing to entertain



. any discussions regarding connection of outside users, and therefore no further analysis
of this consolidation alternative is warranted

o Connection to Apple Tree Mobile Home Park. The proposed Rapids Development lies
approximately one and a half miles downstream of the Apple Tree wastewater treatment
facility. The Apple Tree lagoon system was originally constnrcted for the mobile home
park and does not meet crurent design criteria. The owners have under consideration the
possibility of performing a plant expansion in the future. A recent improvement to the
facility was the constnrction of a new chlorine contact chamber. However, the facility is
privately owned, and the owner has no desire to accept sewage from any outside entity.

o Connection to Proposed Garfield Hish School (Town of Silt system). Discussions with
the Town of New Castle have revealed that a new high school is to be constnrcted
approximately three (3) miles downstream of the proposed Rapids on the Colorado
development. Assuming that it would not be necessary to cross the Colorado River,
preliminary capital costs have been estimated as follo-ws

Line Survey $8,000
Design and Contract $24,000
Force Main (16,000 L.F.) $640,000
Lift Station $235,000
Site Application $15,000
Electrical $8,000
Generator $65,000
Contingencies $50,000
Tap Fees (Assumed 194 @ $4500) $873,000

Total Preliminary Opinion of Cost for this consolidation alternative is
$1,918,000. Based on this high cost, this alternative is cost prohibitive.

As shown and discussed above, it is evident that consolidation is not feasible, therefore a
wastewater treatrnent facility for the Rapids on the Colorado is practical and economically
beneficial.

XY. IMPLEMENTATION PLAI\I AI{D SCIIEDT'LE

The proposed implementation plan, schedule and timing issues for permitting, design and
constnrction are as shown on the table in Appendix O.

XyI. CONCLUSIONSAI\DRECOMMENDATIONS

It is recommended that a Sequencing Batch Reactor wastewater teatnent facilitybe approved
and constructed forthe Rapids on the Colorado subdivision.



APPENDD( A
SITE MAP



1i,((r11l-

L-^-..-r,4',
l4
t,I
I

ul

"%





WASTEWATER D MENT PLAN



WASTEWATER
INFLUENT

TRUCK TO
APPRO\ED FACILITY AIRr----

TO
DISCHARGE

EFFLUENT
FLOW

MEASUREMENT

BLOWER
BUILDING

MARTTN / MARTIN
ClEtN6ULTIN6 ENE'INEERB

12499 WclT CoLrax AvE.
P.Ct. Box l3r sc,c,
L.Ax,EwC!oc,, ElO BOZ r 5
3Et3..l3r.ail oo
FAX 303..13 I .4024

SBR SCHEMAT1C



a

O

a

a

LEGAL DESCRIPTION
TITLE COMMITMENT
OWNERSHIP DEEDS
PROPERTY BOT]NDARY



LEGAL DESGRIPTION
The Rapids of the Golorado

A tract of land situated in the SW1/4 of Section 4 and the SE1/4 of Section 5,

Township 6 South, Range 91 West of the 6th P.M. described as follows:

Beginning at the Southwest Comer of said Section 4;
the-nce N1' SO' OO" W 438.10 feet along the West line of said Section 4 and

atong the Easterly line of that parcel of land described in Book 570 at Page 266